#

Part Name (Click to view)

BOM
Qty

1

Call For Info

2

Washer, Locking

3

Screw

4

CAP. FINISHING. 1650 LE C2

5

WASHER. FINISHING. 1650 LE. C2

6

SCW,,375-16 X 2,75,HEX HD

7

Washer, Flat

8

Nut, Locking

9

SCREW..37516X2.75.SC HD CAP

10

Plastic T Head Rivet

11

SPEED NUT.UTYPE THD NO. 8

12

NLA SCREW. BLOCK MOUNT PAN

13

Call For Info

13A

Call For Info

14

Call For Info

14A

Call For Info

16

Chain Drive Upright

17

NLA Reading Rack

18

Strap, Pedal, Set

18A

Strap, Pedal, Set

19

Pedal, Set

19A

Call For Info

21

Chain, Master link

22

Call For Info

23

PIN. COTTER

24

Pin, Clevis

25

CAP. LEG. LEVEL ADJUSTING

27

Screw

28

Washer, Flat

29

Nut, Locking

30

NLA ASSY.. MAIN CABLE HARNESS 1350

31

Belt, Drive

32

SCREW.31218 X 2.75 HEX HD CP

33

Nut, Locking

34

GROMMET. 1.50 OD X.5

35

WASHER..38 FLAT FENDER

36

SCREW.3/816X3.0 HEX HD TRACK

37

Call For Info

38

Seat, W/Adaptor, Kit

39

Screw 5/1618x 1

40

Washer,5/16 Med Lock

41

Call For Info

42

NLA Cap, Seat tube

43

Screw

44

NLA GROMMET. GRO1 UL

46

Call For Info

48

INSERT.TUBE.REC.1.50 X 1.00

51

Call For Info

52

SCREW.5/1618NCX2.25.HEX HD

53

WASHER.FINISHING..312

54

Washer, Flat

55

HANDLE STRATUS 3900 RC/MOMENTM BIKE 3800 RC

56

Call For Info

57

Call For Info

57A

NLA Fan

58

Screw 5/1624x 3/8

59

Screw

60

Call For Info

61

Call For Info

63

Call For Info

64

Call For Info

65

Call For Info

66

SCREW.3/8X16UNC1LG.FLT HD SCK

67

Washer, Locking

68

NUT.JAM 3/816

69

NLA Pillow block bearing

70

JBOLT. 3000.3100.3300

73

Pulley, 12" Diameter

74

Washer, Wave

75

Bearing, Sealed

76

Shaft, Intermediate

77

Sprocket

78

Bearing, Sealed

79

Call For Info

80

NLA Crank arm

81

NLA Sprocket

82

NLA Bearing, Right

83

Clamp Bearing Left

83A

Bearing, Left

84

Shield,Crank,Left,W/B

85

Nut, Jam, Bottom Bracket

86

Screw

87

Washer

88

NLA ASSY..MAGNET MOUNT

89

Tube, Seat

90

SPACER.NYLON/ALUM..63 LONG

91

SCREW.#832 X 1.25 SLOT PAN HD

92

Nut,8-32 NC Hex Mach,

93

GROMMET. COVER. 3600

94

Cap, Connector

95

NLA PLUG. BUTTON 7/8 COVER

96

NLA Power supply

97

Call For Info

98

Wire harness, 3 pin

99

Tool, Fastener removal

100

GROMMET. NECK

101

NLA Cover, Seat, Cap

Call For Info

Call For Info



3000CE Exploded Diagrams

Entire Unit

CLICK HERE TO BREAK OUT OF THIS FRAME AND SHOW THE WHOLE PAGE